
 
 
 
 
 

DEVELOPMENT, IMPLEMENTATION AND 
EVALUATION OF AN ACTIVATED SLUDGE 

SUPERVISORY SYSTEM FOR THE GRANOLLERS 
WWTP 

 
 

Joaquim COMAS MATAS 
 

 
ISBN: 84-688-1220-X 

Dipòsit legal: GI-19-2003 
http://hdl.handle.net/10803/7775                                                                                                  

     
 

ADVERTIMENT. L'accés als continguts d'aquesta tesi doctoral i la seva utilització ha de respectar els drets 
de la persona autora. Pot ser utilitzada per a consulta o estudi personal, així com en activitats o materials 
d'investigació i docència en els termes establerts a l'art. 32 del Text Refós de la Llei de Propietat Intel·lectual 
(RDL 1/1996). Per altres utilitzacions es requereix l'autorització prèvia i expressa de la persona autora. En 
[...]
WWTP (system evaluation, diagnosis, supervision, action) could be more easily achieved within an architecture 

that integrates and complements these different problem solving elements and make the overall system more 

powerful due to the synergic effects. 

 

As a clear conclusion of the whole work carried out, the group suggested the integration of different AI and 

classical tools in a multidisciplinary approach as the most optimal solution to guaranty the successful control of 

complex processes like WWTP. This integration must be done on a suitable architecture, which is able to 



42  Antecedents 

 

distribute and supervise the different tasks of the system, and to deal with the different kind of data and 

knowledge considered. Specifically, this DAI architecture efficiently manage and integrate two different types of 

knowledge representation (expert systems, which mainly incorporates the general expert knowledge acquired by 

the scientific experience existing over the process, and case-based system, including the specific experiential 

knowledge acquired through practical experiences of a particular system) with the automatic control algorithms to 

control and supervise the activated sludge process (from now on, we will mainly refer to the EDSS as a 

Supervisory System). The theoretical basis of the this distributed and multi-level architecture (the DAI-DEPUR 

architecture), integrating an expert system, case-base reasoning and the numerical control module, are 

presented in [Sànchez-Marrè et al., 1996], while the protocol that must be followed to build the whole Supervisory 

System for any WWTP was proposed in [R-Roda, 1998]. 

 

Development of a protocol for the implementation of the Supervisory System to any WWTP 

The off-line application of these techniques to different Catalan WWTP (Manresa, Cassà de la Selva, Girona, 

Lloret de Mar) enabled to check their functionality to deal with heterogeneous (quantitative and qualitative) and 

missing data and to carry out problem -solving tasks ([R-Roda, 1998] and [Comas et al., 1997]). This 

experimentation phase provides the group of large and satisfactory experience, which encouraged them to 

develop a protocol to be followed when trying to integrate Knowledge Based techniques and numerical control to 

WWTP control and supervision ([R.-Roda et al., 1999a], [R.-Roda et al., 1999c] and [R.-Roda, 1998]). A list of 

main points of the protocol is detailed here: previous study of the plant, deep literature search, interviews with the 

operators, study of the database of the plant, Expert System development, Case-Based Reasoning System 

development, integration, validation, application and final evaluation of the prototype. 

 

Simultaneously, some modifications and adjustments on the algorithms implemented in the CBS were made 

whilst others were new developed (case retrieving algorithm, learning algorithm, similarity algorithm) allowing the 

overall performance improvement. The most relevant results can be found on these references: [Sànchez-Marrè 

et al., 1998], [Sànchez-Marrè et al., 1999a], and [Sànchez-Marrè et al., 2000]. 

 

Development and real implementation of the Supervisory System for a Pilot Plant 

Lately, the DAI architecture was generalised to tackle with biological nutrient removal and validated in a pilot plant 

[Baeza, 1999]. This pilot plant was constructed and performed continuously during 5 years with the typical 

configuration of BNR in order to study the best possible policies to apply to the Manresa WWTP to upgrade it to 

biological nitrogen removal. The pilot plant is connected to a computer governing the analysers and PLCs, which 

is connected to the workstation with the Supervisory System. Simultaneously, the workstation is connected to 

Internet, allowing to be governed or their data to be accessed from any computer connected to Internet. The 

Supervisory System realised very satisfactory since levels lower than 15 mg/l of total nitrogen were attained 

during the whole experimental phase ([Baeza et al., 2000]). 

 



Antecedents  43 

 

Development and real implementation of the Supervisory System for a large WWTP (Granollers)  

All this previous work made during last ten years really supposed a great advance in the improvement of 

wastewater treatment plant control and supervision. Nevertheless, this research group still had the sensation of a 

lack of an overall implementation in a real plant. At that moment, the group had obtained pleasing results when 

applying these techniques off-line and separately to diverse real plants and together, as a Supervisory System, 

only in a pilot plant. The group wanted to implement the overall Supervisory System in a real plant working in real 

time and see how it evolves confronting real operational problems. Thus, the implementation and validation of the 

whole system in a real WWTP culminates the efforts of theoretical and partial practical efforts (design and 

development of automatic control algorithms, expert system, case-based system...) carried out by this 

cooperative research group during several years. 

 

On the other hand, the local administration responsible of water quality of the basin of river Besòs (Consorci per 

la Defensa de la Conca del Riu Besòs, CDCRB) was interested in the study and optimisation of the wastewater 

treatment systems management by means of the implementation of some advanced approach. They wanted to 

improve the WWTP operation and control by assisting plant managers and operators in their decision making 

process when solving problems. They were looking for more efficient techniques to increase the WWTP reliability 

and decrease the energetic costs, while maintaining the effluent quality criteria. This reciprocal interest between 

Academia and the CDCRB motivated the concern to develop the intelligent supervisory system following the 

protocol suggested in [R.-Roda, 1998] to the Granollers WWTP. The choice of the Granollers WWTP was made 

taking into account some special characteristics that increase the potential advantages of applying this 

Supervisory System (see chapter 4). This real implementation will make possible to show the potential 

possibilities of this system to the experts of the process and will enable to definitively demonstrate the feasible 

applicability to improve the WWTP management. Hence, the development (expert and case-based system will be 

updated and upgraded), implementation and evaluation of the Supervisory System to a real WWTP are the main 

scope of the present thesis. The evaluation of the system gives first attention to the individual validation of each 

technique and then, to the field validation of the overall architecture as a real time Supervisory System for WWTP 

operation and control. The feedback obtained from this real application will be very important in order to discover 

the weak points, refine the intelligent supervisory system and prepare the portability of the system to any plant in 

both short time and cost. 

 



44  Antecedents 

 

 



Objectives  45 

 

3 OBJECTIVES 
 

The main objective of the present thesis is to test the feasibility of a Supervisory System to improve the 

management of a real WWTP. It involves the development, implementation and evaluation of the Supervisory 

System and enables to establish the following sub-objectives: 

• Review of the work carried out by our research group identifying the existing gaps 

• Expert System development: this task involves the knowledge acquisition to build the KB and the 

codification of the Expert System. The knowledge acquisition process includes general knowledge 

acquisition (extensive literature review, expert interviews) and specific knowledge acquisition (expert 

interviews and application of machine learning techniques to database). 

• Case-Based System development: definition of the case, case-library and selection of the initial seed. 

• Integration of the knowledge-based systems, simulation models and conventional techniques within the 

general integrated structure of the Supervisory System.  

• Partial validation of each module of the Supervisory System 

• Implementation of this intelligent integrated supervisory system to a real WWTP 

• Evaluation of the intelligent integrated supervisory system as a suitable support tool to improve the 

management of a real WWTP. Validation with real problems of the plant (field validation). 

 

 





Experimental system  47 

 

4 EXPERIMENTAL SYSTEM 

4.1 Plant description 

4.1.1 Objective 

The wastewater treatment plant selected to develop and apply our proposed Supervisory System prototype is 

located in Granollers, in the Besòs river basin (Catalonia, NE of Spain). This plant initially included preliminary 

and physical-chemical treatment for organic matter and suspended solids removal (built in 1992). In April 1998, 

the plant was extended to biological treatment and physical-chemical treatment was completely replaced. Later 

on, the plant was retrofitted to the actual Ludzack-Ettinger configuration. Therefore, nowadays, this facility 

provides preliminary, primary and secondary treatment to remove the organic matter, suspended solids and, 

under some conditions, nitrogen contained in the raw water of about 130,000 inhabitant-equivalents. The raw 

influent comes from a sewer that collects the urban and industrial wastewater together. A current plan of the 

Granollers WWTP is shown in Picture 1. 

 

 
Picture 1 Aerial picture of the Granollers WWTP 

 

4.1.2 Current plant configuration 

The overall treatment process of wastewater in the Granollers WWTP, as in any other plant, can be divided into 

two main treatment lines: water and sludge. Three phases can be distinguished in the water treatment line: 

preliminary treatment, primary treatment, and secondary (biological) treatment. The configuration of the 

secondary treatment is based on either the conventional Ludzack-Ettinger or the modified Ludzack-Ettinger, 

depending on whether or not there is a removal of nitrogen in the plant. On the other hand, the treatment line for 

sludge encompasses the following steps: thickening, anaerobic digestion, dewatering and final disposal into a 

controlled landfill. A flow sheet of the water and sludge line (except anaerobic digesters and dewatering units) of 

the Granollers WWTP is presented in Figure 6. 



48  Experimental system 

 

 

 
Figure 6 Flow sheet of the WWTP water line 

 

The preliminary treatment includes screening for coarse particles removal (manual bar racks) and grit and 

floatable removal (with one mechanically cleaned bar screen). Wastewater is then impelled to the primary and 

secondary treatment units by means of three Archimedes screws (each one gives 1200 m3/h). The plant usually 

operates with one Archimedes, but the second one is switched on in daily peak flows periods to avoid 

overflowing. The maximum capacity of biological treatment is not reached when one Archimedes operates, but it 

can be exceeded when the two Archimedes are on. Therefore, during heavy storms is likely that part of the 

influent will be by-passed to avoid sludge losses from the biological reactor.  

 

The primary treatment consists of two circular primary sedimentation tanks with a sludge-scraping mechanism 

for physical sedimentation of suspended solids (previously used as physical-chemical treatment). Physical-

chemical treatment has been actually abandoned, except in case of heavy rain (when ferric chloride is dosed at 

80 mg/l and polyelectrolyte is added as function of turbidity). Sometimes one of the primary settler tanks is utilised 

as flow equaliser (to avoid hydraulic shocks and loading oscillations) or pre-fermentation unit (for obtaining easily 

biodegradable organics for denitrification). Primary excess sludge is intermittently wasted according to the 

schedule implemented into the SCADA. Normally, it is pumped for short durations at frequent intervals (wasting 

flow rate = 18 m3/h). The primary sludge is dewatered by means of two thickeners before mixing with the excess 

biological solids coming from the flotation unit. 

 

From the primary treatment, all the wastewater is derived to the secondary (biological) treatment. Wastewater 

flow rate by-pass is fixed to a set point fixed around 1500 m3/h. Flow rates exceeding this set point (i.e., in rainy 

or storm episodes) by-pass the biological treatment. Therefore, influent flow rates ranging from 1500 m 3/h to 2400 

m3/h (maximum flow rate given by Archimedes) is only treated with primary treatment. 

 



Experimental system  49 

 

The outflow from primary treatment units is distributed into two parallel and symmetric lines of biological 

treatment. The biological treatment consists of the conventional suspended growth system called activated 

sludge (biological reactor and secondary settler). The two biological reactors of the Granollers WWTP consist of a 

small anoxic selector (400 m3) located at the beginning of the aeration tank, and a compartmentalised plug-flow 

reactor (3664 m3). Each plug-flow reactor is compartmentalised into 4 aerated tanks. Each biological line accepts 

a maximum flow rate of 1500 m3/h during 10 minutes (wastewater exceeding 2400-2500 m3 have to be treated 

with the physical-chemical process). Therefore, each biological reactor line is equivalent to one anoxic reactor 

and four Continuous Stirred Tank Reactors (CSTR) with Ludzack-Ettinger configuration. When the N/D process is 

desired, anoxic conditions are also maintained in the first CSTR compartment of each line. A complete dissolved 

oxygen control enables to minimise the required air supplied. Each compartment has a dissolved oxygen sensor 

and its control loop is based on a PI controller. At the exit of both biological lines, the activated sludge is collected 

together again in a small de-aeration tank (10 m 3) from which the wasting of excess activated sludge is done. The 

wasting activated sludge from this point results in a desired small solids concentration because of the thickening 

of activated sludge is carried out with a flotation unit. From the de-aeration tank, the activated sludge is sent to 

the clarifier units. Each circular secondary sedimentation tank has 707 m2 of surface. 

 

The excess sludge wasting system includes two automatic pumps plus one of manual regulation (each one 

impels 65 m3/h at the maximum velocity). The automatic sludge pumping is controlled by a PLC. The pumps for 

each tank operate at preset times with a pre-fixed frequency and duration. Wasting rates are limited by the sludge 

loading that is admitted by the flotation unit (7 kg MS/m2·d). There is no problem when only one wasting pump 

functions but the flotation unit present hydraulic problems when the two sludge wasting pumps work together. 

 

There are three recycle pumps available to recycle activated sludge settled in the clarifier to the aeration tank. 

Two recycle pumps functioning together give a flow rate similar to the mean inflow rate. In case of filamentous 

organisms proliferation, a chlorine tank is available to control them in the recycle activated sludge point (e.g., 

Nocardia problems are solved with anoxic zones and chlorination). 

 

The fraction of the secondary effluent that is re-utilised by the WWTP services must be treated with ultraviolet 

rays. The plant is also equipped with possible effluent chlorination to be used in case of epidemics.  

 

The Sludge treatment follows always the same process. After the flotation unit, the wasted activated sludge is 

mixed with the primary excess sludge coming from a thickener in a mixing tank. The total sludge load is then sent 

to the anaerobic digestion unit. The Granollers WWTP is equipped with two anaerobic digesters of 23 m. of 

diameter and 5000 m3 of usable volume. After the stabilisation of the sludge with ferric chloride and lime, it is 

dewatered and dried. This process is conducted by means of 3 centrifuges. Side-streams from the centrifuges are 

mixed with the influent raw wastewater whilst the other "inside streams" are mixed with the biologic secondary 

influent. Finally, the dried sludge is disposed in a controlled landfill. 



50  Experimental system 

 

 

4.1.3 Special characteristics of Granollers WWTP 

Granollers WWTP has several particular characteristics that increase the potential advantages of the 

development and application of an intelligent supervisory system to control and supervise the wastewater 

treatment process. Among these characteristics, we emphasise the following ones: 

• Availability of a significant amount of historical records corresponding to the characterisation of the plant 

operation for over more than one year, These records include either quantitative information (e.g., analytic 

determinations of sludge and water quality at different locations in the plant, and on-line signals from different 

sensors) and qualitative (e.g., microscopic observations of mixed liquor twice or three times a week, 

biological foam presence, filamentous bulking sludge which interfere the settleability, sludge floating in 

clarifiers and, in general, any abnormal observation). The examination of these data enables the acquisition 

of specific and objective knowledge, necessary to ensure the sound development of our Supervisory System. 

• This plant has a great level of automation centralised in a computer that collects on-line data and controls 

most of the plant operations. 

• The Granollers WWTP is a system with a high variability. A continuous change in the hourly loading is 

experienced because the plant is located in an area of the Besòs river basin with an important contribution of 

industrial activities. For example, in summer when the industries stop their activities, the biologic reactor 

works much better and is more stable. 

• Existence of a broad array of different situations that take place throughout the year (storms, overloading, 

nitrification in hot periods, uncontrolled industrial spills…), causing significant changes in the influent 

characteristics, which affect the standard process operation. 

• A certain degree of flexibility in the plant configuration that enables a partial nitrification/denitrification in warm 

periods, using the primary settlers as flow equalisers or pre-fermentation units. This fact gives a broad array 

of possibilities to act over the process. 

• High level of specialisation of plant experts who have been working in the plant from the beginning of its 

operation. They know perfectly all type of details that constitute the heuristic knowledge of the plant. 

• The Supervisory System will result in an historical memory of the process and will help the plant manager. 

Whenever the operating company is changed (and also plant manager), the Supervisory System would be 

an inestimable aid for the new incoming one. 

 

4.1.4 Wastewater Characterisation 

Typical concentrations in the Granollers WWTP inflow are listed in Table 2. These values were obtained from the 

statistical analysis of the historical data recorded during the period from April 1st, 1998 to April 4th, 2000 (twenty-

five months of operation). 

 

 



Experimental system  51 

 

Parameter at influent Mean Standard deviation Min Max Missing 

Inflow rate 22142 7323 100 59400 61 

pH 8.1 1.2 7.3 9.1 63 

COD (mg O2/l) 766 191 229 2850 3 

BOD (mg O2/l) 420 111 140 1000 23 

SS (mg TSS/l) 292 109 88 1640 3 

TKN (mg N/l) 115 43 64 285 286 

NH4+ (mg N/l) 75 30 42 230 283 

Conductivity (µS/cm) 5753 1365 1000 9060 54 

Total-P (mg P-PO43-/l) 14.3 4.1 6.6 19.3 290 

Turbidity (NTU) 179 57 98 726 214 

Table 2 Basic statistical descriptors for influent characteristics 

 

Wastewater flow rates vary within days, weeks and even among seasons. Daily (diurnal) flows for Granollers 

WWTPs peak between 8 and 10 a.m., between 11 a.m. and 13 p.m., between 14:30 and 16:30 p.m. and between 

21 and 23 p.m., approximately (see Figure 7). The daily peak flow exceeds the daily average flow by 40 to 170% 

(in extreme cases). Minimum flows typically occur early in the morning. The mean inflow rate represents a 

hydraulic retention time in the plant of about 6-7 hours. 

 

December, 20th 1999

  00   04   08   12   16   20   00

In
fl

ow
 ra

te
 (m

3 /h
)

200

300

400

500

600

700

800

900

1000

1100

1200

1300

1400

893

 
Figure 7 Typical daily profile of influent flow rate (labour day) 

 

Significant weekly variation can be observed between labour days and weekends due to the habits of people and 

the important contribution of industrial effluents to the influent wastewater of Granollers. Figure 8 shows the 

typical profile of the inflow rate over a week. 

 



52  Experimental system 

 

20/12/1999 21/12/1999 22/12/1999 23/12/1999 24/12/1999 25/12/1999 26/12/1999

Day

In
flo

w
 ra

te
 (m

3 /h
)

200

400

600

800

1000

1200

1400

1600

 
Figure 8 Influent profile throughout a week 

 

4.1.5 Operation and control 

The control of the activated sludge process consists of selecting the proper operational parameters that provide 

the best performance at the least cost using the present and historical operating data as well as laboratory test 

results. These operational parameters include: F:M ratio, SRT, MLSS concentration, Mixed Liquor Volatile 

Suspended Solids (MLVSS) concentration, MLSS/effluent quality ratio, DO level, Sludge Volume Index (SVI), 

microscopic examination, and the quality of the removed solids. These parameters allow the control of aeration, 

Recycle Activated Sludge (RAS) and Waste Activated Sludge (WAS) rates, and chemical feed rates (chlorine, 

settling aids, and nutrients) if required. To control nitrification, additional parameters are considered. These are: 

TKN loading, BOD:TKN ratio, and pH to avoid low alkalinity problems. Activated sludge process is operated to 

control the effluent nitrogen and organic matter according to the required standards based on the actual 

legislation.  

 

When the WWTP removal efficiencies do not meet the desired effluent quality, the plant manager must take some 

action to counteract the causes of this lower efficiency. In the Granollers WWTP, the control actions addressed to 

solve any abnormal situation are based on next aspects: 

1- the excess of biological sludge is wasted automatically according to the scheduled operation time of suction 

pumps which is fixed as a function of the desired F:M ratio, 

2- automatic control of the biological aeration: PI controllers automatically regulate oxygen supplied as a function 

of the established set points, 

3- variations of the activated sludge recycle depending on the secondary inflow rate and MLSS concentration, 

4- flow equalisation to avoid large oscillations in the settling velocity 

5- by-pass of part of the inflow rate in case of a very high hydraulic loading (regulation of the amount of 

wastewater to be treated) or by-pass of the biological treatment as a function of a previously established set point 



Experimental system  53 

 

6- dosage of chemicals to improve sedimentation, to add nutrients or to control filamentous organism  

7- variation of anoxic/aerobic time and volume  

8- variation of internal recycle (or recirculation) flow rate 

 

Up to now, the SCADA system existing in Granollers regulates most of these control actions by means of the 

PLCs network. A SCADA normally implements programmed procedures to automatically execute some actions. 

In particular, in Granollers, the SCADA enables realisation of the first four actions mentioned above, which will be 

now discussed in detail: wasting rate, oxygen, recycle control, and flow equalisation.  

 

Control of Wasting Activated Sludge 

The most important technique used to routinely control the activated sludge process is to control the solids 

inventory in the system with the wasting rate. The wasting of activated sludge (WAS) affects the process more 

than any other process control adjustment. WAS maintains a balance between the amount of microorganisms 

and the amount of food expressed as BOD or COD. In Granollers, the control of sludge wasted is done by the 

constant F:M ratio method. This method is based on fixing the wasted sludge rate to maintain a constant F:M 

ratio, which has been heuristically determined. Usually, a good operational state of WWTPs is mainly achieved 

when the balance between substrate and biomass (F:M) is guaranteed. This balance is very sensitive to the 

changes in the process operating conditions. This control method is used to ensure that the activated sludge 

process is being loaded at a rate that allows microorganisms in the MLSS to use most of the food supply in the 

wastewater being treated. The calculation is expressed as  

 
 MLVSS·dkg

 BODkg
 

system aeration  thewithininventory  solids Volatile
process sludge activated  theinto OD5Influent B

 
M
F









=  

where, Influent BOD5 into the activated sludge process = Inflow rate (m3/d) x primary effluent BOD (g/m3), and, 

Volatile solids inventory within the aeration system = Vreactor (m3) x MLVSS (g/m3) 

 

The actual F:M ratio (calculated using a 7-day moving average) can be used to determine wasting rates by 

determining the desired MLVSS (and then the desired MLSS). Then, the desired MLSS can be used to calculate 

the wasting rate based on maintaining a constant F:M rate. Once the wasting rate is estimated, it can be 

scheduled throughout the SCADA, taking into account that two wasting pumps of a fixed velocity are available, so 

they can only be switched on or off. In normal situations, the plant works properly with F:M ratios around the 

design value (0.35 kg BOD/kg TSS·d). 

 

The SRT is also a fundamental parameter used as an indicator of the biomass state and because that, of the 

treatment process. The F:M control method influences directly over the SRT value. If the plant performs perfectly, 

SRT is fixed taking into account only the wasted activated sludge. Actually, most of the plants (and, also 

Granollers) present activated sludge losses by the effluent and by the floatable removing mechanisms (i.e. 

skimmers), which must be considered in the SRT calculation. However, the SRT values in Granollers must 



54  Experimental system 

 

always be higher than 4.7 days since it is limited by the capacity of the sludge suction pump (maximum flow rate 

of 65 m3/h) and also by the flotation unit capacity.  

 

Aeration control 

The amount of oxygen that must be transferred to the biological tanks by the aeration system varies during the 

day because of the influent BOD and TKN loading daily variation. In the Granollers WWTP, the aeration system 

consists of a diffused air system, in which compressed air is introduced at the bottom of the aeration tank through 

a system producing fine air bubbles.  

 

Time (hours)

  00   04   08   12   16   20   00

D
is

so
lv

ed
 o

xy
ge

n 
(m

g 
O

2/
l)

0.0

0.5

1.0

1.5

2.0

2.5

3.0

3.5

4.0

4.5

5.0

DO1 (April 18th, 2000)
DO1 (July 6 th, 1999)

Setpoint=1.7

 
Figure 9  Dissolved oxygen level before and after the distributed DO control 

 

The dissolved oxygen control system has also undergone an evolution. Initially, the air supplied to the whole 

aeration tank was regulated by means of a mathematical algorithm implemented in a classical PI controller, to 

maintain DO level at the last (fourth) compartment within preset set points. The DO controllers received the DO 

reading from the only DO probe installed in the last (fourth) compartment, but produced errors in the DO level at 

the first and second compartments (i.e., shortage of DO during peak flows and excess of air during under loaded 

periods, see Figure 9). The DO control is a typical automatic control available at most of the WWTP.  

 

From November 9 th 1999, a distributed DO control system was implemented into the SCADA. Each one of the 8 

compartments of both lines in the aeration tanks is independently controlled. With this change, there is a close 

control loop for each aerated compartment with its DO probe and therefore, a different set point could be 

established for each compartment. Set points are usually fixed around 2 or a little lower if nitrification is not 



Experimental system  55 

 

desired (or cannot be accomplished due to low temperatures). The overall airflow supplied is calculated as the 

sum of the airflow required for each compartment. The control variable and the set point fixed are evaluated with 

a proportional-integral (PI) algorithm implemented into the SCADA. Figure shows the daily behaviour of the DO 

level in the compartment 1 before and after the implementation of this distributed control. 

 

Control of the Recycle Activated Sludge 

A part from the DO set points and the wasting rates scheduled throughout the SCADA, another control parameter 

that can be automatically modified is the recycle flow rate of activated sludge. The recycle of activated sludge 

(RAS) from the secondary clarifier to the aeration tank is also a key control parameter to properly operate the 

activated sludge process. The activated sludge should be recycled to achieve and maintain a good settling mixed 

liquor. In Granollers, the sludge is returned at a varying rate (as a function of the secondary influent flow rate and 

MLSS concentration which is normally around 3000 mg/l SS) to optimise the concentration and retention time of 

solids in the clarifier. The volume of activated sludge settled in 30 minutes (V30) can be used as a control 

parameter to estimate the optimal recycle rates. 

 

If the plant works with only one recycle pump, the sludge settles efficiently but if nitrates are present, rising of 

sludge can happen. If two or three recycle pumps are functioning simultaneously, the hydraulic retention time in 

the clarifier is reduced and nitrates have not enough time to be denitrified, but upflow velocity (defined as 

secondary inflow rate/settling surface) increases a lot causing turbulences and losses of activated sludge floc 

through the effluent. Therefore, when the plant is nitrifying, recycle rate is modified according not only to inflow 

rate and MLSS, but also, to nitrate concentration. In case of nitrification, the internal recycle must be switched on 

and the SCADA enables the change of the recirculation pump velocity (high or low). 

 

Those are the normal control methods applied, however sometimes if the MLSS concentration is modified but 

effluent quality does not decrease, no changes at all are carried out. 

 

Flow equalisation control 

Another control strategy recently implemented in the SCADA is the equalisation of secondary influent flow rate. 

The Granollers WWTP presents important inflow rate oscillations during the day, which cause very high 

oscillations in the upflow velocity of clarifiers. This fact forces the secondary settler to work under continuous 

change and extreme conditions in moments of large solids loading. Under these conditions, the secondary 

settlers can easily experience losses of sludge solids, depending on the sludge blanket of the primary settler. To 

avoid this situation, the use of a primary settler as a flow equaliser was examined. Using this technique, when 

high influent flow rates occur, wastewater is accumulated in the primary settler whereas in moments of low 

hydraulic loading (i.e., during the night) part of the accumulated wastewater is pumped to the secondary 

treatment. This ensures maintenance of a more stable hydraulic loading. This flow equalisation is regulated by 

the SCADA through a programmed sequence. Figure 10 shows the secondary influent flow rate of two days, 



56  Experimental system 

 

before (November 24th, 1999) and after implementing the flow equalisation (August 1st, 2000). Indirectly, this flow 

lamination also results in a smoothing of the organic loading to be removed. 

 

Time (hours)

  00   04   08   12   16   20   00

In
flu

en
t f

lo
w

 r
at

e 
(m

3 /h
)

0

200

400

600

800

1000

1200

1400

1600

November 24th, 1999 (without flow equalization)
August 1st, 2000 (with flow equalization)

 
Figure 10 Influent flow rate before and after flow equalisation. 

 

Recent control strategies on wasting rate and recirculation 

A current research, still in an initial development phase, is being conducted to optimise the WAS, the RAS and 

N/D control. Probably these recent control strategies will be directly integrated into the Supervisory System, by-

passing the SCADA. These new control strategies are: 

 

• an adaptative control of WAS flow rate: To definitively control the oscillations of organic loading in the 

biological treatment (which are the cause of many operational problems of biological origin) and, because the 

Granollers WWTP not only collects the controlled dissolved oxygen concentration in the aeration tank, but 

also the air flow being supplied, we attempt to infer the instantaneous F:M ratio and the BOD entering the 

aeration basin. We are developing a model that could estimate the F/M ratio as a function of the water inflow, 

the air supplied and the last value (24 h old) of the MLSS. So far, only some preliminary results have been 

obtained but they are promising because we have already observed a relationship between airflow and 

organic loading (see Figure 11).  

 



Experimental system  57 

 

0

5000

10000

15000

20000

25000

30000

35000

40000

45000

50000

22
/1

1/
99

23
/1

1/
99

24
/1

1/
99

25
/1

1/
99

26
/1

1/
99

27
/1

1/
99

28
/1

1/
99

29
/1

1/
99

30
/1

1/
99

01
/1

2/
99

02
/1

2/
99

03
/1

2/
99

04
/1

2/
99

05
/1

2/
99

06
/1

2/
99

07
/1

2/
99

08
/1

2/
99

09
/1

2/
99

10
/1

2/
99

11
/1

2/
99

12
/1

2/
99

13
/1

2/
99

14
/1

2/
99

15
/1

2/
99

16
/1

2/
99

17
/1

2/
99

18
/1

2/
99

19
/1

2/
99

20
/1

2/
99

21
/1

2/
99

22
/1

2/
99

23
/1

2/
99

24
/1

2/
99

25
/1

2/
99

26
/1

2/
99

27
/1

2/
99

28
/1

2/
99

29
/1

2/
99

30
/1

2/
99

31
/1

2/
99

01
/0

1/
00

02
/0

1/
00

03
/0

1/
00

04
/0

1/
00

05
/0

1/
00

06
/0

1/
00

07
/0

1/
00

08
/0

1/
00

09
/0

1/
00

10
/0

1/
00

11
/0

1/
00

Days

0

5000

10000

15000

20000

25000

Kg O2/d
(F:M)*2000
Kg COD removed/d

K
g 

O
2/

d

K
g C

O
D

 rem
oved/d and (F:M

)*2000 (K
g O

2/K
g M

LS
S

·d)

 
Figure 11 Relationship between daily Kg O2/d, Kg COD removed/day and F:M. 

 

We have also conducted an experimental sampling during a 24-h period, collecting water and sludge samples 

every 2 hours to monitor the MLSS, the organic load and the F:M along a day. Some relationships can also be 

observed among these parameters (see Figure 12). The final aim of this sampling is to find a reliable model to 

estimate the organic loading entering the plant and therefore, the amount of new cells of biomass generated per 

day. This estimation should correspond to the quantity of activated sludge to be wasted. Then, an adaptative 

controller for sludge wasting based on this estimation of new biomass produced, will be developed.  

 

• a control algorithm based on fuzzy rules for the automatic establishment of the RAS rates as a function of 

SVI and hydraulic loading in the clarifier. There would be also some rules to ensure that some security 

constraints related to the maintenance of pumps are fulfilled. 

 

• Optimisation of Nitrification/Denitrification: by using the on-line DO and RedOx potential measures to 

maximise nitrogen removal through recirculation flow rate control and establishment of DO set point. Few 

studies have been found in the literature implementing this type of control, and most of them are applied to 